djamato

)

B =

Instruction Manual

FAARBNZIAN ARV Y
Interlock stitch mahcine with right hand knife trimming
mechanism for attaching pre-closed elastic band

VG2735P-32

VG2700DEUkRIAE & RENRZR DA%
EEULTWETD,

VG2700DEUKStAS L HDETHEHAT S
(A%
FEGDOFERICH > TE. BUREGHEEEZR
BETHHEHAWNCIEE ABELEFLTH
SIELLSHBEVLIEE L,

e, BRACER->Tetkid. BEWCHEBZAD
WOTHESNZECBICRERELTLIEZ W,

Adjustments different from VG2700
are mentioned in this book.

Read this book in combination with
INSTRUCTION and PARTS LIST of
VG2700.

Before using this sewing equipment,
please read the instruction manual and
understand the contents weil.

After reading the instruction manual,
please keep it in a location where it is
easy to access for operators.

J

Ny VAMATO SEWING MACHINE MFS. CO, LT






H “R/CONTENTS

1. EBEAE 1
1.1 [-5 1

2. fEEE 2
3. ELWEWA 3
& 3.1  RfFHN—0RHR 3
£ 3.2 BRIIBORD 3
4. TOVDRE 4
4.1  O—50HE 4

4.2 #HEIOHMm 5

5. XRAREDRE 6
5.1 XA (EyMiE) oFEEs 6

5.2 TXROEDOHAL. BORHFA 6

5.3 EXZOWmMDOHAL. BOFITAE 7

5.4 TAXDEEAH 7

5.5 LEXZORNO—2HE 8

5.6 TXZXB7S7 v OEOAULA 9

5.7 TARA7S7vhOWDAULA 10

6. ftix 11




H “R/CONTENTS

1. Installation 12
1.1 Rollers 12
2. Sewing speed 13
3. Proper operation 14
@ 3.1 Opening and closing of front cover 14
£ 32 Adjustment of suction pipe 14
4. Adjustment of sewing machine 15
4.1 Adjustment of rollers 15
42 Adjustment of fabric presser 16
5. Adjustment of trimming mechanism 17
5.1 Trimming width(Cutting position of fabric) 17
52 Removing and installing the lower knife 17
5.3 Removing and installing the upper knife 18
54 Sharpening of lower knife 18
55 Upper knife stroke 19
5.6 How to remove the lower knife holder bracket 20
5.7 How to install the knife holder bracket 21
6. Specifications 22

k% %%k [LLUSTRATED SPARE PARTS LIST sk sk %k %

I EDD

FHEERBLREICLD, ERABIEETETIELHDET, ZORICR. FSBEONES L UHBERA S O—5BH, FRGE—
BUBWMBRABDETOT, B5HUHSTEILESW, T, REOERICH> TRALEBLTHEDETH, F—0ED
PEBENBEARESNTHESIEETERWI EARBOET,

Attention

The description in this instruction manual is subject to change for improvements of the commodity without
notice.




1. Eds%

FO-5

v — S BAROZ 7 — 7 VT EOBEY) 2 ALEICE ) {17
DEHITHEAITTLREZ v,

X 1




2. e

DIy Y OREHEER 5000rpm.  EASEEZ 4500rpm ©F,

Bl 2T L&, B0 200 BEE 1 2 H)IiZ 4000rpm BECHEHET 2 & . SR BIFLR
RRCRHMMEHT 2 Z L3 TE ¥,

VG2735P-32 2



3. ELWMEWES

N =
II =
ERZT5HIc. BWTE—YDEREID. E—50
EERFIEZHERLTEZ W,

3.1 BifdE H/IN—DEIE 2

HIFHF¥ AN —%2 BT 3 & i, AN—EEROZAENEL T
OB E T,

3.2 A E DAL 2

WEFE Y PV TOTHE L 9.

WEI T BEREGALREOEAIT LTI,

WE AT EET L, BoABOBARE RAThS B
ZNH NV EFTDOTHEELTLEZ Y,
AABEEZTBE. kR PO%ED TRAE O E % FE
LTLEE,

{{

X 3

8 VG2735P-32



4.5y 0mE

N =
AII I%\
EXZTSRIIC. RTE—YOEREYID., E—90D
EEREILEEZERELTL LIV,

Ot —7QZ2Wh MHIFHEFLTwET,
FEHOV A Zichbe, fin—30 - Te—5@%&%
WIERAEICEAIT T X,
BEEOMERITE—FO%2#HKRI VAP LEL LET,

OTLDEADHEMIZ. Fiv—FTaH4 FOLBEIRX A
N—=D—FEIZOVWTWB ITLH A FOTHEY I
HiLTL7EZ Ny,

BB, TLTA PRI LOERCE BRbE., iz
B0 VWBEITE SR LITEDT T F & v, itk
FPORUVO®EFED T ET,

X 5

X 6

VG2735P-32 4



-
1]
\ll
\
2
%

- ==
‘Akétﬁg
EXZTS5HEIC. WIFE—FYDERZEID., T—50D
BEEELEZEBLTSLEE N,

4.2 IR T OFE |

HIRIOFE
1LEVBERD Bkt &, HHELOQOBEEIEY
DEEEFTT, XY LR EBSEMT S X )i,
X PQOZBOTHBIEMT 77y FOOBI 2L L
£,
2.RVDED Edot &, HFroTIEHEMD
da%ky bL, HIAHOLEHESA FEDEDT
Zf%2 0.5miz L ¥,
FEHIIHA FEA Py OO XY OZEDTITVE
KR
3. REMEMOTLZMOAL, ARTOOBHEEHRE g7
HEZ1.0mDT E/IZ2RTFET,
IS A FEBEODIERPODZED T, HHT#H®z
H LTV ET,
4. #EERERICLT, 2 B L E, FHRO?
%Y FEE O 2.0mBl kB2 Z L BRERT B,
HHIOFIR - EANUE
1. Q&2 HIROMEOI LR ET, ERPO2BOTHEGL 7.
2. IQOEAMBEIRIIEY D LICHhoT, TEZLFTEARACEAIEET, 20002 BD TH#L
HO®ZEAWE» L CHEHL 7,
HHRIDEH
HFHIOQOEHZBLT2EEIZ., H7—QDIEXPOZEH T, H7—@EXFAKKEL T,
EH2E 3L, H7—-@2YHEIZEL 7,
NEBOEMIBEPHEWEREIL, TEBRXETFLLTLEZ Y,

©

F2mmbl

Imm

X 8

5 VG2735P-32



. X2¥EBOTE
AZEE

ERZTS5FIIC. BIE—FDEREYID, E—50
EEEIEZRERBLTILEE W,

5.1 XRM&(FHYIERIE) DR

1.4 7 EHEZED 55,

2TARBDOILRAYDOR2ED B,

3.7 —(HE)DIERPO%ED B,

4 TARERHGET B XA AMIEILT 5,
B.TAREGDIERCOEFHOMT 3,

6.5 —(E)DIEXPO%ED., ILRP@%EL CTHEYAR
NEZDEHEMZ %,

7.9 —HB)DIEXPQ%FHOMT S,

8.5 5 —(E)DIERPO%RHEDOMIT B,

9. L3 P@2EE R WREICHOMAT 3,

N - —
Ii =2
EHHIC. EHAOKALEDHEELTLLIEE W,

5.2 TAZROWOAL. MOfHF

BOAULA
1. Y7 EHREED S
2.9 —(HDIERYQO%RED B,
3. EXRE®EEFEDHMAICEI TR/, EXRELTXRLE
T ERER TS,
4. 75 —(HB)DIEFPOEKRIEDT S,
5. TXRADIERLD#BHTTAA@Z T HHEIZHKL .

D A

1. TAZ®@DALEEHR EHERA—ICL T, k2P@D%
fofH) 5,

2.5 —HB)DEXVODRIEDEIED B,
(NZDHTEAREITAREPAEAED)

3. EX R LT X ADYINIKZHENPD 5,

4, X 2Q@D%Hb 5 SmOMER T X A®D LHICAD
¥, AF7—H)DIERCOEHOMIT B,

5.%9—F. XZROYUNEEZHEI®D S,

X 10

K11

VG2735P-32 6



5 AARBDOFAE

- ==
A’IIE\
EEZ{TS5RlIC. DTE—FYDERZYD. E—50D
EEELERRELTESW,

5.3 EXZXOBWOAUL, EOFIF

BOAULA
1. EXZAEODIERPQ%ED T, EXZAEOZEY #
TO
2. EXZ@DIE2PQ%BOHT. EXZX@ZHLY T,

WD ftiFA

1. EX 2@% k2 P@TEA ZEDICEUTIT 3,

2. EX 2@ ¥HE % EX ABMO O L R—ic LT, Ik
FPQERIEDT 5,

3. EXZ@OBBLTHoEE, EXXEOZHLLT
ExX 2R T XA A@D LR L D 0.5 m EDALER LT,
EXP@Q% DT B,

4.5 7 —H)DERPQZEDE L, NRDOHTLEXR@®
ETAAOBLAEVET,

5. EXZA@LTXZA@DRIzAZ AL, NV FHAL—
ZEILTRXARADYINKZIEDID 5,

6.5 5 —HE)DIEZCDERHEDMNT B,

7.% 35—, ARAOTNKZHELD 3,

5.4 TAADEBES

EXRRIEEEGLSHTTHS 1 ESSWIIHEETHERD
DERA, ZOMIZAZADYNBENEL o/ EiX, T
AAERBEBELTT I,

MEETE 2R, M22EIC L TERBIRIBNT I,
ZzOr 3. BHTKREABLTTAAZERLEVELTST
&,
FEXZBREEETE XZ, BEOS 74 VY TRIBTERA
o, BIZFHOEARZHABLWRZEZ, BEELZ
B ARIRE F 7 3 AR IcRIE L TR &0,

X 12

32" 30

Do

14

VG2735P-32



5 XAREBODRE

I =
élil%
ERZTSHIIC. BTE—FDOEREID, T—50D
ElERFIEZERBLTLLES W,

55 EXADR kO— DL

HARDO EXZDZA b —2735.0micH@BEHLTHH 9,
EXZADA -7 R EHET L EIZ, TROEFTIT-T
G -N

.79y vEAN—QZE DT,

2.2y QDR O@%ED B,

ALY N@EXARANEH»TE, AP —IMBRELLR
D. YHARANBEID»TENIS D ET,
(EXRETAZDOHAGVEEREH L TLEI Y, )

4, k2P QxMEOMIT B,

B 15

X 16

VG2735P-32 8



5 XAKREOHE

3 ==
élil%\
EEZTSRIIC. BTE—FYDEFZYID. E—50D
EBIEREIEZHEBLTLLEE W,

5.6 TXZR&7TZ7 vy hOBMDALEA

1. #HR &2 ELD A9,

2.FTARB 794y FODOIEZP@E E) 2D 445,

SNV FFRA—n2FTHL, $HEZHRTRIZT %,

4. TAZABT 7y rOD /) v 7EY@% Ry R ok,

5. 7XAE7 77y PO EFEZFRICALETZ X Liadhs, EXZEEROL D EXXY v 7EE)BE%H

RIS N
e =

TRXRETI97 v POERYy FIZEEL BT, EEFEICE»TI &,
(AROAHETA FOL O ANRWEIILTEE, -k &3, AEMEL > VAl L TARBGZ AL
HA FDICE LAY, )

6. EX AEEK@Z%Y L TEH® X VAT, i E, EXZAEEHHDICHEA T 2HHHEOQD —HEic B 4
T

7.y FAN—ORUERAy F D2 IER2P@TRy FIZED i) 5.

.M 7uy 7@ HRE@IZED 1) 5,

9 VG2735P-32



5 XAREBEDRE

N =t
Ii I%\
ERZ{TS5RIIC. HTE—FYDERZYID., TE—50D
EBEREIEZREL TSV,

5.7 TXR&BZZ7 v hOWMO}IIA

1. $HRZELY 445

2./ 7y 7O HREQD» SHLH 447

3.y FAN—QRUAY X v@DEELY 445,

4. Ex 2EEBIG©% %Y ETEOIED £ 3,
EXZABHBOIEA TR EHE®EEY BEDTICHSZ 7 2V FDDTFIicHAAL,

xE B

EXZREBO RS FEICRD L2 & &, HE@DF oRENAVE I ITERL TLEE v,

5. kX 2HEGZRELIRY HL MBI L TE L,

6. EXRAY v 7(E)Q% LA AREIFOICEET B,
ToLE, AEOZART A FOOEKIVDLBLTBLZE, /. AROBARESTA FO» SNk
kHicEETB L,

7. 79559 v Xy X VRETARBT I 7y FODBILEEZ., TAARABTI7 v FARIERXVOTED [T 5,
T35y PRy FVOBALRVE I ITERT B,

. TAADMEBEZRHEL. EXRADOLAEVERERL. EXAANXOEHZAHIT S,

aq
)
=),
o

oS08
2

VG2735P-32 10



0. iz

5

VG2735P-32

FAABEN S, BT ARG S (75 —f)

445 (&) x220 (i) %405 (&) m

370mm

45kg (B —JBIRIZE £ )

ISO 406, 407, 602, 605

=v b, XU P REQIRFBT LT EMATRET AE BA  35m)
BE#Es 5000rpm

1.4~3.6mn

ROHE 1INE7~18%
30mmfE8~218

i H # JUYX128GAS #9~#14(1Z%#10)

gD X +bo—2 [33mn .
o B b B |[EHiVA:5.5m RV 7.5m (BHES.6mnEL)
AU HE B | DEAAMRY (4707 P YR M)
1:0.9~1:1.4 (f=xe)

ZEB XY KR [1:09~]:1.8 (BAEEHFERFIEVCERES225mTFoz &)
1:0.6~1:1.1 (Vv 7ofBEHEIC XD ALE)

R
SF | R

=
Z

S| B 3 [

BlE|&| B
¥ | B

&
m
pu
ng

E Y | TURYARYICEDEEE (42707 v A FTEE)
TO® (2oL N—2 BT 25 kY EEP b FHEARE)
yal

lllﬁﬁt
k=l

e % | huad PRV FiCk 2 BEHGH
iH S W | P2FSFAA28

id il & |800cc

B AT F® [TV EEER

1 1 VG2735P-32



1 .installation

Lower roller:
Fix the roller support@ on the back surface of a
machine table properly, and set it as shown in figure.

Fig. 1

12



2.Sewing speed

The highest sewing speed of this sewing machine is 5000rpm, and the sewing of using regularly speed is
4500rpm.
When a new sewing machine is used, the first 200 hours (about one month) can excellently use the sewing

machine for a long term by using it by about 4000 rpm.

1 3 VG2735-32



3.Proper operation

/AWARNING

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

3.T Opening and closing of front cover @

Before opening the front cover, swing the cover fixing
plate@® to the right.

3.2 Adjustment of suction pipe @

The power of suction can be adjusted by hand valve®.
Set the power of suction at the minimum pressure to be
able to suck the waste only.

Pay attention for the light weight fabrics, the ma-
terial of main parts may be pulled in if setting at
too high pressure.

When the trimming width is changed, adjust the posi-
tion of suction pipe by loosening screws®).

Fig. 2

Fig. 3

VG2735-32 14



4.Adjustment of sewing machine

/AWARNING

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

4.1 Adjustment of rollers

At shipping, front roller @ is installed on sewing
head. Adjust the position of the front roller@ and the
lower roller @ according to the size of fabric to be
sewn.

Adjust the loading position in right and left of elastic
tape, by using the front roller guide® and the elastic

tape guide @ on the top of front cover. Apply the
elastic tape guide® to the right side of elastic tape

and bring the guard close to the presser foot as pos-—

sible without contact.

For the adjustment, loosen the screw® and®.

Fig. b

1 5 VG2735P-32



4_Adjustment of sewing machine

/AWARNING

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

4.2 Adjustment of fabric presser

Height of fabric presser
1. Loosen the screw® and adjust the height of fabric
presser shaft bracket® to make the back surface of

fabric presser to be parallel with the top surface
of feeding dog and contact to it slightly when the
feed dog is at its highest point.

2. At the highest point of feed dog movement, set the
elastic tape to be sewn under the presser foot and

make the clearance of 0.bmm between the top surface

of right side of presser foot and the fabric presser
guide bar @
For the adjustment, loosen the screw® on the guide

bar stopper®. Fig. 7

3.Unload the elastic tape to be sewn and make the clearance of 1.0mm between the back surface of fabric
presser(D and the top surface of stitch plate.
For the adjustment, loosen the screw® on the fabric presser guide bar@ and rotate the fabric presser
shaft ®.

4, When the presser foot is lifted up with the needle bar being at the highest point, make sure that the
fabric presser(D is lifted up 2.0mm or more from the top surface of feed dog.

Position of fabric presser in front and rear, right and left

1. Apply the tip fo fabric presser@ to the front end® of stitch plate. For adjusting, loosen the screw
@.

2. The fabric presser(D should be above the differential feed dog in right and left and make it close to
the upper knife as possible. Loosen screw@@, move the fabric presser shaft® right and left, and
adjust it.

Pressure of fabric presser
To increase the pressure, loosen the screw @ on the collar @ and turn the collar @ to the arrow X

direction.
To decrease the pressure, turn it to the arrow Y direction.

Adjust the pressure of spring@® at lowest so long as it does not make much noise.

©

about 2mm over

Fig. 8

VG2735-32 1 6




5.Ad|'ustment of trimming mechanism

/A WARNING

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

B.T1 Trimming width (Cutting position of fabric)

.Remove the edge guide.

.Loosen the screw(® on the lower knife holder.
.Loosen the screw® on the collar(right).

N N

.Set the lower knife holder as desired position

according to trimming width.

5. Tighten the screw@® on the lower knife holder .

6. Loosen the screw® on the collar(left) and apply
proper pressure of spring by rotating the screw®.

7.Tighten the screw® on the collar(right).

8. Tighten the screw® on the collar(left).

9. Tighten the screw® as not be loosened.

I\J(:)FI-EE Fig. 9

Supply some oil into oil hole®periodically.

5.2 Removing and installing the lower knife

How to remove the lower knife
1. Remove the edge guide.
2. Loosen the screw ® on the collar (right).
3. Make the clearance between upper and lower knife by
pulling the upper knife holder® to the right.
4. Tight the screw @ on the collar(right) temporarily.

5. Loosen the screw(® on the lower knife and remove

the lower knife® downward. Fig. 10

How to install the lower knife
1.Align the tip of blade of the lower knife® with 8
the top surface of stitch plate and tighten the

stitch plate
screw @D.

9. Loosen the screw® (which was tightened temporarily)
on the collar(right).
3. Check the sharpness of knives by setting a thread

between upper and lower knife and turning the pul
ley manually.
4.Set the top of the lower knife® 8.0mm apart from

the upper knife® tip (at the base of the blade). ’/}"’/_’,,,,///”

Then tighten the screw® securely.

5. Check again the sharpness of the knife. -
Fig. 11

1 7 VG2735-32



5.Adjustment of trimming mechanism

/AWARNING

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

5.3 Removing and installing the upper knife

O How to remove the upper knife

1.Loosen the screw® on upper knife holder and remove
the upper knife holder D.

2.Loosen the screw® on upper knife and remove the
upper knife@.

O How to install the upper knife

1.Fix the upper knife @ to the upper knife holder @
with the screw®.

2.Make the right side surface of upper knife @ and the

right side surface of upper knife shaft ® to be on

the same plane, then tighten the screw® temporarily. Fig. 12

3. When the upper knife @ is at the lowest point, move

the upper knife holder @ and make the tip of upper
knife to positioned at the point 0.5mm above the top
surface of lower knife® the tighten the screw®.

4. Loosening the screw® on the collar(right) makes the
upper @ and lower knives® to engage each other by
the pressure of spring.

5. Check the sharpness of knives by setting a thread
between upper@ and lower knives® and turning pul-
ley manually.

6. Tighten the screw® on collar(right).
7.Check again the sharpness of knives
Fig. 13
5.4 Sharpening of lower knife
The upper knife is made of super hard alloy, so it isn’
t necessary to re—sharpen the knife for about one year. _ _ ¥

If the sharpness of knives get blunt during this period,

Do

re—sharpen the lower knife. 32° 30
To re—sharpen, see the left fig.
And also prepare the cold water and re—sharpen the lower

knife with keeping it cool.
For re—sharpening the upper knife normal grinder is not
useful, so it is recommended to keep the upper knife as

a spare part, and contact us directly or the dealer for

re—sharpening it. Fig. 14

V62735-32 1 8



5.Adjustment of trimming mechanism

/AWARNING

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

5.5 Upper knife stroke

At shipping, the stroke of upper knife is adjusted at
5.0mm. To change the stroke of upper knife, follow the
sequence as below;

—

.Remove the bracket side cover®.
.Loosen the screw® on the stopper @.

WL N

.Move the stopper @ to the arrow X direction, the
stroke gets bigger and to the arrow Y direction makes

it smaller. (Adjust again the engagement of upper knife

and lower knife.)
4. Tighten the screw®.

Fig. 15

Fig. 16

1 9 VG2735-32




5.Adjustment of trimming mechanism

/AWARNING

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

5.6 How to remove the lower knife holder bracket

1. Remove the stitch plate.

2. Remove three screws® on lower knife holder bracket (.

3. Rotate the hand wheel manually and lower the needle bar to the lowest point
4.Pull out the knock pin® on lower knife holder bracket@ from the frame.

5.Pull out the upper knife link(short)® from the upper knife driving lever @ with tilting the top of
lower knife holder bracketd to the front slightly.

NOTE

Move the lower knife holder bracketd to the left side near the frame.

(It prevents the adjusting lever block® from pulling out the adjusting lever block guide®.
If it is pulled out, insert the adjusting lever block® into the adjusting lever block guide®@
with facing the curved surface of adjusting lever block® to the machine.)

6. Remove the upper knife driving lever @ from feed lift shaft® . At the same time, the oil wick @
connected to the upper knife driving lever@ should be removed.

7. Install the frame cover @ and the gasket@ to the frame by screws®.

8. Install the supplementary block@ to the stitch plate holder@®@.

VG2735P-32 20



5.Adjustment of trimming mechanism

/AWARNING

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

5.7 How to install lower knife holder brakcet

1. Remove the stitch plate.
2. Remove the supplementary block @ from the stitch plate holder®.
3. Remove the frame cover @ and gasket®@.
4, Install the upper knife driving lever® into the feed lift shaft(®).
Insert the oil wick® which connected to the upper knife driving lever® under the felt(®.

NOTE

Pay attention to the oil wick® not be stretched when the upper knife driving lever® is at the
position toward you fully.

o

.Place the upper knife driving lever(® at the position toward you fully.

(o2}

. Connect the upper knife link(short)®@ to the upper knife driving lever®. On this connecting, stick
out the lever block@ of the adjusting lever block guide@ slightly and pay attention to the blockdd
not come off from the guide@.

7.Place the bracket gasket@ on the groove of lower knife holder bracket@ and install the lower knife

holder bracket @ with screws@.

8. Adjust the position of the lower knife, check the engagement with the upper knife and adjust the

pressure of upper knife spring.

2 1 VG2735P-32



6. Specifications
‘

Model VG2735P-32

Description InterlQCk stitch macine wiFh right hand knife trimming mechanism and puller for
attaching pre—closed elastic band

Dimensions 445 mm (L) X220 mm (W) X405 mm (H)

Circumference

of Cylinder 370 mm

Weight 45 kg

Stitch Type

IS0 406, 407, 602, 605

Application

Attaching pre—closed elastic band on knittid fabric
(avilable width of elastic tape to be sewn : max. 35mm)

Sewing Speed

Up to 5000 rpm

Stitch Length

1.4 - 3.6 mm
Number of stitches 7 — 18 stitches per inch(25.4 mm)

8 — 21 stitches per 30 mm

Needle System

UY X 128GAS #9 — #14 (standard: #10)

Needle Distance

3-needle: 4.8 mm, 5.6 mm, 6.4 mm
(2-neelde: 3.2 mm, 4.0 mm)

Needle Stroke

33mm

Presser Foot Lift

With spreader: 5.5 mm without spreader: 7.5 mm for 5.6 mm of needle distance

Feed Regulation

By adjusting screw (available for micro adjustment)

Differential Ratio

Standard: 1 : 0.9 -1 : 1.4
1:0.9-1: 1.8 (stitch length is 2.5 mm or less in max. normal differential)
1:0.6-1: 11 (adjustable by changing position of feed bar connection)

Differential Feed
Regulation

Micro adjustment by adjuster
Adjustable by moving external lever even during operation

Lubrication

Lubrication automatically by trochoid-shaped pump

Lubricating 0il

YAMATO SF OIL No. 28

Capacity of
0il Reservoir

800 cc

Installation

Table top type

VG2735-32

22




ILLUSTRATED
SPARE PARTS LIST

VG2735P-32



1
VG2735P-32(1)

VG2735P-32



VG2735P-32 EXCLUSIVE PARTS(1)
o —

H7EFLERSSN)

Ref.No Parts No. Description m A Amt. Req
1 3501011 Fabric Guide w/HAR 1
2 110106 Screw(M4-0.7 x 8) XY 1
3 000538 Washer A A 1
4 3501003 Lower Knife Holder Bracket TAXZRETSS vk 1
5 009890 Screw(M5-0.8 x 35) xry 1
6 120030 Screw(M5-0.8 X 12) Ry 2
-

8 340043 Knock Pin(¢ 4 X 12mm) Sy 1

9 340004 Knock Pin(¢ 3 X 8mm) VoY 2
10 110010 Screw(M4-0.7 X 16) =87 1
11 000629 Seal Plug B 1
12 340003 Pin(¢ 5 x 20mm) Ey 1
13 3501022 Link Guide U>oh1 R 1
14 160003 Screw(M5-0.8 x 5) Exy 4
15 3101058 Pushbutton TyvaRyy 1
16 3101059 Pushbutton Spring Ty aRyvRxR 1
17 0095642 Retaining Ring AbyFUvy 1
18 3501010 Stopper AbhwiR 1
19 110049 Screw(M4-0.7 x 10) =% 1
20 3501012 Side Cover EhIN— 1
21 110014 Screw(M4-0.7 x 18) IExy 2
22 3501014 Spring A3 1
23 3501013 Spring Hanger INRET 1
24 160001 Screw(M4-0.7 X 4) xRy 1
25 0020551 O-ring(P5) (O R774 2
26 3501015 Drop Lever Shaft ROw 7L X—Eh 1
27 3501024 Lever Shaft Bushing LIR—@7va 2
28 3501018 Adjusting Lever Block Guide =l 1
29
30 3501029 Bracket Gasket TARET Sy hSyFy 1
31 3501033 Adjusting Lever Block =)o) 1
32 0032799 Connection Pin dxovavEy 1
33 000278 Oil Wick(Felt) SHR 1
34 3501020 Upper Knife Link(Long) EXRVVI(R) 1
35 160002 Screw(M4-0.7 X 5) xRy 1
36 3501021 Upper Knife Link(Short) EXRVYU 2 EE) 1
37 310103 Oil Wick(No.4-50mm) S 1
38 310108 Oil Wick(No.4-160mm) b oY 1
39 000309 Oil Wick(Felt) SHE 1
40 3501034 Upper Knife Driving Lever X ZERENBE 1

Ref. No. 41 to 60

See the following page.

VG2735P-32



1
VG2735P-32(1)

21

VG2735P-32



VG2735P-32 EXCLUSIVE PARTS(1)
e ——

Y7 ETIERBR()

1

RefNo Parts No. Description m % Amt. Req
41 120015 Screw(M5-0.8 X 10) Ry 1
42 3501025 Feed Lift Shaft EY T 1
43 3501032 Upper Knife EXX 1
44 130002 Screw(M3-0.5 X 6) = 1
45
46 3501203 Upper Knife Holder EXRE 1
47 120001 Screw(M4-0.7 x 14) Iy 2
48 000638 Seal Plug B 1
49 3501028 Upper Knife Shaft X R 1
50 3501201 Lower Knife Holder TARE 1
51 3501200 Lower Knife TAX 1
52 3101042 Lower Knife Holder Bushing TAZRETvyYa 1
53 3501019 Upper Knife Driving Lever EXXLR— 1
54 3101022 Upper Knife Shaft Bushing EAZE Ty 1
55 3200086 Collar(8 x 13 x 6mm) HNo— 3
56 160000 Screw(M3-0.5 x 3) xRy 6
57 0094577 Upper Knife Spring EXZNRE 1
58 003657 Screw(M4-0.7 x 3) BRY 1
59 110055 Screw(M4-0.7 X 14) XY 1
60 3101609 Upper Knife Driving Lever Pin EXARLIR—E> 1

VG2735P-32



2
VG2735P-32(2)

31

VG2735P-32



VG2735P-32 EXCLUSIVE PARTS(2) T7ETFTIERBSE(2) 2
—
Ref.No Parts No. Description m 4 Amt. Req
1 3501204 Slide Cover /UK 1
2 3501101 Upper Roller Bracket ro—-<>4 1
3 160004 Screw(M6-1 X 4.8) IERY 2
4 160001 Screw(M4-0.7 x 4) xRy 4
5 3501058 Elastic Tape Guide Shaft T RER 1
6 3101074 Elastic Tape Guide JLAAACR 1
7 3501054 Fabric Presser Shaft Bracket HEIE TS v b~ 1
8 160007 Screw(M6-1 x 6) =8 1
9 3101071 Collar(6 X 12 X 6mm) Ho— 1
10 3101070 Fabric Presser Spring HIM|IT/R 1
11 3501141 Fabric Presser Guide Bar A4 R 1
12 3101066 Fabric Presser Shaft T 1
13 3501142 Fabric Presser wHHT 1
14 000535 Washer Ty 2
15 110100 Screw(M3-05 x 6) xRy 2
16 3501057 Guide Bar Stopper HAREZX Ry 1
17 006202 Screw(M4-0.7 x 6) jI=7 1
18 000538 Washer Ty 3
19 3101065 Bracket Holder TS5y kXTI 1
20 000206 Lock Nut(M5-0.8) OvoF+wvhk 1
21 3501060 Front Cover(Upper) HIBEF H/— () 1
22 110013 Screw(M4-0.7 x 8) Exy 3
23 3501061 Front Cover{Lower) IR A/8—(T) 1
24 3501066 Rubber Cushion Vagi=am N 1
25 3501075 Suction Pipe Holder AT T 1
26 120001 Screw(M4-0.7 X 14) xRy 2
27 3501072 Suction Pipe Holder Fixing Plate BEAE R T IE X 1R 1
28 2100014 Anti-shock Rubber BE T A 1
29 3501076 Front Roller Holder B0—>%T 1
30 120008 Screw(M4-0.7 x 8) Exy 2
31 3501090 Elastic Tape Front Roller, C. Set BIO—3 (#8) 1
32 009220 Screw(11/64-40 X 8) Exy 1
33 0064241 Elastic Tape Front Roller Ba—> 1
34 0064243 Front Roller Guide AO0—23LHCR 1
35 003638 Screw(11/64-40 X 4) Xy 1
36 3501092 Elastic Tape Front Roller Shaft BT — S 1
37 3501094 Front Roller Shaft Connector B0 — S EhfkE 1
38 160007 Screw(M6-1 X 6) Exry 1
39 190024 Screw(M5-0.8 x 9) xRy 1
40 3501116 Lever L/K— 1
41 160001 Screw(M4-0.7 X 4) Wz 2
42 3501091 Front Roller Holder Shaft AIO0—>X% T 1
43 3501093 Front Roller Bracket WmA—S4 1
44 009747 Screw(M4-0.7 X 10) xRy 2
45 160004 Screw(M6-1 X 4.8) ExY 4

VG2735P-32



3
VG2735P-32(3)
1

VG2735P-32



VG2735P-32 EXCLUSIVE PARTS(3)
e ——

Ref.No

HTEFIERBEE) 3

Parts No. Description m & Amt. Req

1 3500698 Supplementary Roller, C. Set #BHO—>(#8) 1

2 3501253 Supplementary Roller Support B O — S AR 1

3 000538 Washer W AVEIEY 2

4 110009 Screw(M4-0.7 x 8) IExy 2

5 3501122 Supplementary Roller weho—> 1

6 0065436 Supplementary Roller Stay(A) WmBIO—5XT(A) 1

7 0065437 Supplementary Roller Stay(B) #BN—>%x(B) 1

8 110030 Screw(M3-0.5 X 2.6) xRy 4

9 3501080 Eye Guard FAH—-R 1
10 3501053 Stitch Plate Holder ik E 1
11 110041 Screw(M4-0.7 x 8) [l 3
12 3501052 Stitch Plate Holder Spacer HIRAAR—Y 1
13 000651 Knock Pin(¢ 4 X 10mm) oy 1
14 3501051 Side Cover(Lower) BREFHNR—(T) 1
15 110048 Screw(M4-0.7 x 10) Ry 3
16 0092305 Magnet REZE AN 1
17 3501049 Oil Defender B3R 1
18 006233 Screw(M3-0.5 X 5) xRy 2
19 0068014 Side Cover Hinge BWEEFHAN—EbVY 1
20 110003 Screw(M3.5-0.6 X 6) Ry 3
21 3501050 Side Cover(Upper) R H/N—(h) 1
22 130007 Screw(M4-0.7 x 10) Exy 2
23 100001 Nut Tk 2
24 3501068 Suction Pipe oA E 1
25 120008 Screw(M4-0.7 X 8) IERY 2
26 001123 Washer PAMAY 2
27 0012480 Dust Hose(1500mm) EBER—2X 1
28 0013648 Hose Band eV VAW N 2
29 006921 Wood Screw(¢ 4.8 X 25) ARY 4
30 1096030 Air Tube(6 X 4mm)(Black) IFFa—T7(8) -
31 1098012 Hand Valve NV RILT 1
32 350006 Wood Screw(¢ 3.5 X 32) ARy 2
33 3501062 Cover Fixing Holder HN—EEE 1
34 120013 Screw(M6-1 X 15) Exry 1
35 3501064 Cover Fixing Shaft HN—[EEH 1
36 160007 Screw(M6-1 X 6) IERY 1
37 3501063 Cover Fixing Plate HIR—EBEER 1
38 330011 Seal Plug B 1
39 000010 Conical Spring Washer mMIRRTy v 1
40 006004 Screw(11/64-40 X 9.7) Exy 1

VG2735P-32



4
VG2735P-32(4)

VG2735P-156M-32

EXTRA PARTS

VG2735P-32



VG2735P-32 EXCLUSIVE PARTS(4) Y7EFLEREBSG) 4
_
RefNo Parts No. Description m % Amt. Req
1 3507205 Presser Foot, C. Set(56) T (#8) 1
2 110004 Screw(M35-06 X 8) xRy 1
3 0091725 Presser Foot Spring HI/XxR 1
4 005133 Screw(1/8-44 x 45) IExRY 1
5 3107009 Presser Foot(Small) Spring INBET /R 1
6 006010 Screw(1/8-44 x 4.5) XY 1
7 3507209 Elastic Tape Guide TLHAR 1
8 004236 Screw(3/32-56 X 4.2) xRy 1
9 000327 Lock Nut Ay oFwvyk 1
10 003302 Adjusting Screw(1/8-44 x 11) BEIRY 1
11 3507208 Elastic Tape Guide(large) TLHA RER) 1
12 120057 Screw(M3-05 x 2.5) IRy 1
13 3508214 Stitch Plate(56M) AR 1
14 3509068 Main Feed Dog #®xy 1
15 3109024 Differential Feed Dog BiE 1
16
17 3501132 Supplementary Block #wpr7Ovy 1
18 130002 Screw(M3-0.5 x 6) IERY 1
19 3501131 Frame Cover Gasket Ry RANR=NyF 1
20 3501130 Frame Cover Ny RAH/N— ' 1
21 110011 Screw(M5-0.8 X 10) IERY 3

VG2735P-32



5

VG2735P-32(6)

1 EXTRA PARTS

30

34 EXTRA PARTS

VG2735P-32




VG2735P-32(6) EXCLUSIVE PARTS
L ——

S7EFILEREBEEG) D

RefNo Parts No. Description w4 Amt. Req
1 3101087 Elastic Tape Front Roller, C. Set AiE—3 () 1
2 0064241 Elastic Tape Front Roller AfIia—3 ]
3 0064243 Front Roller Guide FO—STLHAR 1
4 003638 Screw(11/64-40 X 4) I8 1
5 009220 Screw(11/64-40 x 8) IExy 2
6 0032719 Collar(10 x 16 X 6mm) Ho— 1
7 001459 Screw(9/64-40 X 3) xRy 1
8 3101086 Elastic Tape Front Roller Shaft B0 — S8 1
9 0011166 Front Roller Block MO0—>70v% 1

10 009973 Screw(M5-0.8 x 10) Exy 4
11 0064245 Front Roller Block Shaft MO—>70w J Bt 1
12 3120243 Elastic Tape Front Roller Connector  BiO—SikE 1
13 000429 Washer Ty 1
14 009891 Screw(M8-1.25 x 20) ERY 1
15 160007 Screw(M6-1 X 6) IExY 3
16 3120245 Elastic Tape Front Roller Holding Shaftid— < 3 T & 1
17 0067025 Bracket TS0 wvk 2.
18 008877 Knob Bolt(M10-1.5 X 20) JTRILK 2
19 009947 Wood Screw(¢ 5.1 X 25) ARy 4
20 3501140 Elastic Tape Lower Roller, C. Set TAa—>#8) 1
21 3501126 Tension Roller, C. Set(1) FTryvavA—>{#1) 1
22 3501127 Lower Roller TO—3 1
23 3100770 Lower Roller Bushing TO—-37vva 2
24 0063469 Lower Roller Shaft TO—S 1
25 000016 Nut +vhk 1
26 0064173 Tension Roller Slider A2144 1
27 006475 Screw(M8-1.25 X 16) xRy 1
28 0031014 Tension Roller Slider Stop ATAT ARy 1
29 0031015 Tension Roller Slider Stop Handle ARy RIL 1
30 009853 Screw(11/64-40 X 6.5) xRy 1
31 0065258 Lower Roller Support Ta—-Z& 1
32 000428 Washer A A 2
33 006920 Wood Screw(¢ 5.8 x 32) KRV 2
34 3100768 Tension Roller, C. Set(1) Fr¥arvaO—>{#1) 1
35 3100769 Tension Roller TravAa—7 1
36 3100770 Tension Roller Ball Bearing R=IURFUVT 2

VG2735P-32



Yjamato

PYRSY VSRS
VAMATO SEHING MACHINE MFG.CO.LTD

4-4-12 NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL : 81-6-6364-1321 FAX : 81-6-6364-1307

T530-0047 ARRWIERAEXHLITHLIEI2S
TEL(06)6364-1321(f) FAX(06)6365-5176

P/N 9730160 (P/I/ED

No.2 Edited in 2006.6
(VG2735P-32) Printed in Japan 2006.6.1H (¥)



	目次
	CONTENTS
	[P1]   1. 据付方法
	[P1]   1.1 ローラ

	[P2]   2. 縫速度
	[P3]   3. 正しい使い方
	[P3]   3.1 前開キカバーの調節
	[P3]   3.2 吸込管の調節

	[P4]   4. ミシンの調整
	[P4]   4.1 ローラの調節
	[P5]   4.2 布押エの調節

	[P6]   5. メス装置の調整
	[P6]   5.1 メス幅(布切断位置)の調節
	[P6]   5.2 下メスの取り外し、取り付け
	[P7]   5.3 上メスの取り外し、取り付け方
	[P7]   5.4 下メスの砥ぎ方
	[P8]   5.5 上メスのストロークの調節
	[P9]   5.6 下メス台ブラケットの取り外し方
	[P10] 5.7 下メス台ブラケットの取り付け方

	[P11] 6. 仕様
	[P12] 1. Installation
	[P12] 1.1 Rollers

	[P13] 2. Sewing speed
	[P14] 3. Proper operation
	[P14] 3.1 Opening and closing of front cover
	[P14] 3.2 Adjustment of suction pipe

	[P15] 4. Adjustment of sewing machine
	[P15] 4.1 Adjustment of rollers
	[P16] 4.2 Adjustment of fabric presser

	[P17] 5. Adjustment of trimming mechanism
	[P17] 5.1 Trimming width(Cutting position of fabric)
	[P17] 5.2 Removing and installing the lower knife
	[P18] 5.3 Removing and installing the upper knife
	[P18] 5.4 Sharpening of lower knife
	[P19] 5.5 Upper Knife stroke
	[P20] 5.6 How to remove the lower knife holder bracket
	[P21] 5.7 How to install lower knife holder bracket

	[P22] 6. Specifications
	ILLUSTRATED SPARE PARTS LIST



